
Type of screw 
C...Cap Screw  M...Oval Fillister-Head Screw
F...Flat Head Screw  N...Round Head Screw  S...Set Screw

091000The specifications are subject to alteration for improvement without notice.

 

(38000)

入力
電圧

消費
電流

出力
電圧

Input voltage

Consumption current

Output voltage

DC 4.8V-7.6V

600mA/6000rpm/4.8V

20KV/6000rpm/4.8V

5

C.M4x20

C.M5x50

1

1-1

2

3

4 6

7

8

9

10

11

12-1

12

C.M5x45

13 14

16 15-1

15-2

15

17

18-1

18

19

20

21

22

C.M5x15

C.M3x8

M3

1
1-1
2
3
4
5
6
7
8
9

10
11
12

12-1
13
14
15

15-1
15-2
16
17
18

18-1
19

29704000
29714100
29703100
29703400
29703200
29706000
29717000
29705000
29781300
29781000
29781110
29781500
29701200
29701210
29709000
29702100
29708000
29708100
29708200
29730000
29701000
29701300
29701310
29731000

20
21
22

29702000
29714200
29707000
74002000
74002200
71669000
29714300

79871420
79871515
79871545
79871550

M4x20
M5x15
M5x45
M5x50

CAP SCREW SETS (10pcs./sets)
Code No. Size

Cylinder Head Retaining Screw (6pcs.)
Cover Plate Retaining Screw (4pcs.)
Propeller Washer Retaining Screw (4pcs.)  
Velocity Stack Retaining Screw (2pcs.)  

Pcs. used in an engine

DescriptionCode No.No.
Cylinder Head
    Head Gasket
Cylinder Liner
Piston Ring
Piston
Piston Pin
Piston Pin Retainer
Connecting Rod
Velocity Stack
Carburetor Complete (WLA-2) 
Carburetor Insulater
Carburetor Gasket Set
Rotation Sensor
    Rotation Sensor Retaining Screw Set
Propeller Washer
Pilot Shaft
Drive Spacer
    Taper Collet
    Pararel Key
Ball Bearing (F)
Crankcase
Crankcase Plug
    "O" Ring
Ball Bearing (R)

DescriptionCode No.No.
Crankshaft
Cover Gasket
Cover Plate
Ignition Module (IG-01)
    Plug Cap Set
Spark Plug CM-6
Exhaust Gasket GT55



Type of screw 
C...Cap Screw  M...Oval Fillister-Head Screw
F...Flat Head Screw  N...Round Head Screw  S...Set Screw

O.S. GENUINE PARTS & ACCESSORIES

DescriptionCode No.

091000The specifications are subject to alteration for improvement without notice.

DescriptionCode No.No.

(29781000)

10 1

N4-40x5

2

3
4

5
6

7
8

9

9-1
11 12

13

4-4x40

12
4-4x40

12
4-4x40

14

15

16 17 18

19

20

19-1

N4-40x5

21

22

23
24

25

24-1

24-2
24-3

24-4

24-524-6

26

27

28

74003010
74003510
74003520
74003530
74003540
74003550
74003560
74003570
74003580
72403051
72403050
71531010
79870050
55500004

1
2
3
4
5
6
7
8
9

9-1
10
11
12
13
14
15
16
17
18
19

19-1
20
21
22
23
24

24-1
24-2
24-3
24-4
24-5
24-6
25
26
27
28

29781340
29781330
29781460
29781450
29781430
29781440
29781410
29781420
29781360
29781350
29781310
29781320
29781570
29781550
29781510
29781560
29781520
29781530
29781540
29781370
29781350
29781020
29781030
29781040
29781050
29781270
29781060
29781210
29781220
29781230
29781240
29781250
29781120
29781130
29781140
29781070

Spring-Choke Friction
Ball
Plug-Friction
Screw-Idle Speed
Needle-High Speed
Spring-Needle (H) ADJ.
Needle-Idle
Spring-Needle ADJ.
Choke Arm Assy
    N4-40x5 Retaining Screw
Shaft-Choke
Valve-Choke
4-40x4 Retaining Screw
Lever-Outer
Shaft-Throttle
Ring-Retaining
Valve-Throttle
Spring-Throttle Return
Link-Throttle
Throttle Arm Assy
    N4-40x5 Retaining Screw
Gasket Passage
Plate-Passage
Gasket-Pump
Diaphragm-Pump
Body Assembly Pump
    Screen-Inlet
    Spring-Metering
    Valve Inlet Needle
    Pin-Metering Lever
    Lever-Metering
    Screw-Metering
Gasket-Metering Diaphragm
Diaphragm Assembly-Metering
Cover Assembly-Metering (W/Nipple)
Carb. Assemble Screw

GT55 Silencer Type1 (E-6010)
M5 Stand Off Engine Mount 1/4" (6.4mm)
M5 Stand Off Engine Mount 1/2" (12.7mm)
M5 Stand Off Engine Mount 3/4" (19.1mm)
M5 Stand Off Engine Mount 1" (25.4mm)
M5 Stand Off Engine Mount 1-1/4" (31.8mm)
M5 Stand Off Engine Mount 1-1/2" (38.1mm)
M5 Stand Off Engine Mount 1-3/4" (44.5mm)
M5 Stand Off Engine Mount 2" (50.8mm)
Super Filter (S)
Super Filter (L)
Non-Bubble Weight (S)
M5 Blind Nut (10pcs.)
M5 Lock Washer (10sets)


